

ALADDIN SCIENTIFIC CORPORATION

14078 Meridian Parkway, Riverside, CA. 92518

Certificate of Analysis

Date of Testing: 2025-09-24 14:03:15

Date of Next Testing: 2028-09-23 14:03:15

Product Name: **Poly(styrene-r-butyl acrylate) random copolymer (poly(St-rBMA))**

CAS Number: 25213-39-2

Specifications & Purity: Mw ~ 8.5w , n(St) : n(BMA) = 4:1

Lot #: I2517420

SKU # **P774158**

Version **1**

Analysis #: **537120**

Storage Temperature: Store at 2-8°C, Protected from light

Parameter	Limit Values	Result
Mw	76500-93500	85000.00000
Appearance(P774158)	white powder	White powder
n(St) : n(BMA) = 4:1	confirmed	Confirmed
NMR Spectrum 1H	Conforms to Structure	Conforms to Structure



John Su
QA & QC Manager